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1. ARSI 4 R 25 T st 2 1 5K v B R ] o A 71 (ST)

(All data issued by GRGTest are_ traced to National Primary Standards and International System of Units(Sl).)
2. ANGE BN 4R B FE S 2%, Wi BE )W AE15AS EAE H W I its (The result is ONLY valid for the
tested sample, please feedback to us within15 working days if you have any question.)

3. AR gy FATHME 1, S8 -G IR S A i, AR R ISR & RIZIE K

(Each report has a unique number. The suffix of "-Gx™ will be added to the number as a replacement of the old
version.-The original report will be-officially invalid once the new report number is issued.)

AGEPTP I R RAVFRZEE . FIESIR, WS, PP RSk, “FARAEK . EBH 4R
FIE TR AT B AT M R PR EE, M TN D 85 S bRl SR, PRSI 4 2R & AN
SE R PFEMEYEE M. (MPE & judgement result in the datasheet is only for reference , "P" represents
“Pass" and "F'" represents “Fail".The judgement is made on the basis of whether the measured value conforms to
the limited value specified in the regulation, whereas users should evaluate the effects of measurement uncertainty
of test results on conformity determination associated with actual measurement.)

S AT IR & A B TRIE . W EE IS H Y. (The data in the test report are used only for
scientific research,teaching, internal quality control and so'on.)

6. A I ) H AR AP (Reference documents for the Test):
GB 6675.2-2014 Tt H ¢ 4> 5235y MBS WEETERE (5.83K BIRAZK) Safety of toys-Part2:
Mechanical and physical properties

7. A YA P 1) 3= 20 B AR vE(Main Standards of Measurement Used in the Test.):

A AL G 5 WS A BAHEAE
Description / Model Serial No. Certificate No. Due Date Technique Character
R T43 ] -€0~25) mm 45122480 3201888(1)21136' 2019-03-05 MPE:+2um

PR AE T e TR B il

1IX13C ZH0020 CYY201800433 2019-05-13 MPE: (1+L/100)um
B =AU 21 4/SLC 3096 320188(7)836743' 2019-07-09 0.5%%

8. Kl ith £ FRBE 45 1F (Place and environmental conditions of the test):

f@u‘f_i N = Wk e S L i ‘]E j3 20.2 oC *HX‘ %El g 65 %
J N R RN M s T
Place Temperature Relative Humidity
9.4 W I I Th) [ R - 148, K AL n] 42 SRR A P B0 A EPE .

Suggested test interval is 1 year or it can be altered depending on the actual usage of the user.
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Report No. Page of
15 H
Subject
N SN E S i R (R (GRER: >IN

Appearance and Interreaction:

2 JI{HIN

Force measurement:

PARMEABE  SCIUME/LBF AN E E/LBF
Nominal value Measured Value U (k=2)
1.6 1.65 0.04

3. RO

Dimensional measurement:

FRFRE(mm)  SEIME(mm) RS E BE(mm)

Nominal Measured U (k=2)
12.7 12.636 0.005
19 18.99 0.02
6.4 6.323 0.005
15.9 15.03 0.02

<P
N/

IEC  0556/14
Key
A — Head, steel, 12,7 mm diameter, 19 mm long

B — Tape cap, maximum 15,9 mm diameter removable sleeve
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Key
A - Head, steel, 12,7 mm diameter, 12 mm long
B — Arm, steel, 6,4 mm diameter adjusiadble
C - Adjustment screw
D — Main arum, free to rotate on stuad, sieeve bearing
E — Negator s-fing, 12,7 mm wide, 165 mm long
F — Storage drum, free to rotate on stud, sleeve dbearing
G — Adjustable wrench
H - Handle assembly
1 - Stop
Figure 1 — Sharp edge tester
F SR
Notes:
1. 458 (Conclusion): & 45 AL H
2 AR T AN 2 Bt F AR AE AN E T 3l A S ME 3R 2 O 95 % I A A 15 PRl 1k
The expanded uncertainty is given in the report by the standard uncertainty multiplied by the
probability of about 95% when the factor k.

3.## (Reference document)

JJF 1059.1-2012 A & FE VP8 5 %R

(JJF 1059.1-2012Evaluation and Expression of Uncertainty in"Measurement)
R AL VA Wb S R St VA

The position of.the force is the black line of the test head.

5.1 LBF~4.445N

6. AT 2% 7 K

Test projects are according to the customer requirements.

(L= H)
(The below is blank)
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